Tube-Line 5500

Parts & Service

A
A

A

. AN

A AV



Notes

Electric Solenoid valves can be manually operated by pushing & small punch into the end
of spool and holding it in,

Caution Stay Away From Hoop When Engine Is Running
Inside of Control Panel , control relays are numbered CRI to CRS5 from lefi to right.
Relay CR1 is wired to table trigger. CR1 will activate solenoid valve to extend ram
cylinder. CR2 is wired to switch at the front slider, when ram is extended to this switch
CR2 will close, energizing the wrap motor valve. Ram cylinder will extend and wrap
motor will turn until ram comes in contact with  slider switch at rear, then CR1 and CR2
will turn off and CR3 will turn on. Wrap motor will stop and ram cylinder will retract
until ram eylinder tnps limat switch at front end of table. All controls will then turn off.
Testing can be done by pushing trigger plate and wait until machine goes through cyele,
or you can push small square button on the front of relay | and let machine go through
cycle
When control relays are activated a small light goes on inside the relay.
When running machine through the cycle and wrapper motor or the cylmders do not
work, check floweontrol valve to see if flow is going to both motor and eylinder.
Engine is stopped by grounding ignition, in case of ignition failure make sure that stop
switch wire is not grounded to frame and engine switch is not in stop position
Steering 18 controlled by switch right/left on control panel through CRS and CRS

activating coil A or B on steenng solenoid valve.



TUBE-LINE 5500
Parts Manual
Index

ltem

Hoop
Hoop Wheels and Axle
Wrapper Hardware
Hoop Braca
Right hand Safety Mesh

Left Hand Safety Mash

Drive Wheel & Hydraulic Motor ——
Hubs
Front Steering Assy
Brakes
Rear Roller
Tail
Bale Saddle
Ram
Push off
Pushoff Channal
Tangue
Mud Flap
Hydraulic Tank and Filter
Engine and Hydraulic Pump
Engine Covar and Decal Plata
Hydraulic Valva (manual)
Hydraulic Valve {alecinc)

Limit Switch
Control Panel
Bale Trigger and Battary Holder
Throttie
Hydraulic Schematic Diagram (manusal
Hydraulic Schematic Diagram (aleciric)
Electric Wiring Diagram

Electric Schematic Diagram (electric)
Sequence Of Operation (manual) ——-
Sequence Of Operation (electric) —
Part Number

Fage #

B0 =] O R s L Ry =k

e o e e e e
0 e~ &t s WA == D

CRLEBENERREBREE



=]

Tube-Lipe 550
Hoop

|t:::=-.||:|1|_.-1.h-|.,4m_

/

[iter Ring

Inner Ring

172 x 2 Bolt

142 Nt

1/2 Lackwasher 155H0
28 x 3 172 Bolt

28 Nut

wH Lockwasher



Ca M3 | —

Tubelng 500
Hoop Wneels

4 Whegl
Axle Balt /| Lockrut
Spanner




Tube - Line SB00/4500
Plastic W farier

EEELRAEERRER

Aainy Wip Srocksd

i Wap Seto Irgaet
[=1d NG b
Tersjorer Boliar
74 Peoring

Imol | Goor

Lo Gar

G Cover

Epood Holoor
Plost ic Wroo Spoal
5iH Flot woser
58 Ry locknut

=]

-

FERRERBREEER

S Plpe

HIWAL Ber-ing
A5 frocket
ook

Sring

Mele Shaftf

[ 2% 2 Balt

5114 Corrloge Balt
314 Kenertack
frema Fitting
-4 = 24 Mechine Boli
3rdx |-¥Bal

i Locknd



2

mmwmmmm
e

m — _....n 38 WE
] )l ] =1 |




Tube-Line 550
Safety Guard

ol
A =
S 2
= =
o
mwun.m“mvl
e B e O —
w1 — | F
e | - o BT
.r-.....-lm.nn..n...nl_
2EEEE s
22235885 S
—|1.E1:_.-_ur1.__h__.T|E




2?1

Tibekne
Laft Hond E'.Gfs’rsgf Guard

ai7

o

ig?
o e

L)
o

1
e
)

W

R

-
ﬂ

)

EEEEEECESE

L L]

o e
e e ]
L
o
ffi"*igf

8
n
e |

o

Softey Guord Brocket Laft Sige
sartey Door Laft Sda

Futbar Latch

Lateh Py

Cotter Pn

38 % | 14 Hinge Balt

B Lockrut

Door Stoy

318 x | Bot

Haop Lock Fin



T
AT
AR g e

v i R
SRR

.‘..- ..1 : .. .L ..-
r._...,....f..un._,mt )
7 o
..__,_ FaE 2
O s

0 lvo ®eal b= Brodot

14w 1 Balt elw Lockesrer
A8 % 1 17 Bolf cfw rut Floteher & Locoasrer

Rel ief Volve fn:r%I mock | anlyl

Heal Torsioer
Srirg Tonsiorar

112" Nt

G R e et L




Tube-

Line 550

Axle/spinde/hub

4

3

7

»/7&

2

5

|‘"=Ei-c:mwn--:.n.h-r.-:m-
_'h
‘=)



) v i

o

L=

HENSE

718 % B bott
718 lockonut
Tongue Brocket Bushing
Torngue Brocket Assy
Tie Fod Erd - Right Threod
Jd Jom Nt (NF RH
Tie Bed
Tie Fod End - Left Trreoa
4 Jom Mot (NF LH)
Fita NF Sotted tex Nut
V8 % | Cotter Fin
Torgue Brocket Seal
Tongue Brocket Tmkin Bearing
;me gu:l:a’r ;;nr.n Lup
ongue froceet
131& Fiot Wosher
Tongue Brocket N1
J& x 2 Cotter Py
Spirdle Beanng Timen Cang
Spnde Bearing Timkin Cup
Spndle Beoring Seal
eft Sde Spnde Assy
Fight Side Spindle Assy

—




Tube - Line 530
Hrnkes

[ | | Rocker Tube

212 pr brake eccentric

2pe 172 x 3172 balt

2 pr lockwasher

2 pe L2 ot

2 1/2 % G hydroul e cylinder

| L | e | |




Tube-Line 2300




EJ\ TubeL e 5500
1]

) — S
RBEREg
Ll
e
w

4 pedid” bearing

1% pc 1* beoring

3% 02 mrwl i eyl iner
ol tig bar

3w 0N bt

Wl e | boid

A po Sil4 x| 12 ol
fe 10 3 12kmh

Zpe 1" Myleckngt

Fargt dmolf Folle brocket
7 i Sl #oler Brockst
Lot Sl | Syl e broded

] efex{~ o jun]n | ]

EEEEE



Tuba! ina 5500
Bale Baddle

Bale Soddle (Right Side)
Hale Soddle {Lett Sideld
HZs | 104 Bt

1 Logerut

112 Mt

1T [ockwoshar

13

|
ry
3
4
5
[



jmioem| e fin]e feafm]— |

BED

Tube-Lire 5500
R

icm

B Qi

Selirmr plm

oyl irdr

X & 7 Boi

A Lockwmrar

3 Figrtwearur

S 1l - 0 g fiHig
el - ol ol £ F-

T i} s

T 1] kebcrter

1w 2 v 2 HPE 81 joer Dlooc
Lhider Rgtcingr

i & 1037 Hee Socoet folt

14




Tube-Line 5500
Push-0ff

B

%
H /,/l

Left Front Arn
Right Fronk Aen
Left Rear Arn
Pight Pear Arn
Push Flate

¢ pc X Bor

dpc VA4 x5 8olt
& o V4 Nylockout
4 pc /16 Lynch Pin

LT | B ) D ST T | e |l | Pk | —

15






[ fel=l=l=]

11+

Tube-Line 550

Torgue

Mo forgue
Swrgng Tongue
Sdng Torgue
Terge otch
Tongu oin

58 X 5 boit

B lockrit

L]

EI S8 A 12 oot

? | Tongue Holsr

3| Hor pin

11 2% 4 Bydrouiic Cyinoer

7

AL,



Tube-Line 5500/4500
Mud Flap

Mud Hap
Metal Strip
Balt

L ockwasher
Nt

L 0 s

I



Tupe-Line 550078500

Filtar crossiref
StaufT Srebdd
Grasen 22001
From Pl&E3-A
Fleatgiord HRsBI0
tross | APG2)

Hydraul ic tank

£

I

SO C0 | s |0 | G| B | Gl ]| =

==

—

21

Hydraul |e Tark
Ereathe oo
Filler plug | 144 pige
Signt Guope

Filter bose

10 Micron Tilter
Hogretic plug
Suction Tl Her

4 pc 38X | bolt
4 pc 38 lockwosher
4 pc 378 vt



Tube-Line 5500/6500

r
J

o
il
Ll

1] 13 Hp HONDA Engine 7| 4pe3EX| bt

7| Hydrodic Pump 8| 4 pedi8 lockwosher
7| Engne o pump odoptor 91 Zpc 38114 bolt
4| Love Joy Couplng 0] 2 pc 318 lockwasher
5| Couping spocer | 2pc 38 figtwosher
6| Leova Joy Cauping engine

20



Tube-L ine 5500

Engine cover & decal plate

Engine cover

= TP L

Valve bonk decal plate
Selector valve decal plote : ]
selector valve decal plate bracket
<>
g

decp!



|
2 X
74 N

Tube-Line 500

Em | Al | B | T

CPVOOIA Valve staock
RD - 150 - 14 Flow control

2 Check valve
selector Vdve

vy,



O | BT | ol | a2 | P | =

Tuba-Line 500
Flectric Solencid Yohve

[=]

Ton WEDRILOBTEL fondom centar 2 vie
VETAWIETS. enge sal 17 vie
R-150-08 Fow control

? speol porctlock: vakve

1 slolon monifald

Greariyg eheid corvirg Wle

23



Tube—Line 5500

LimiT Switch

6 J
Actuctor

Arm
Wire Clamo
Wire Arm

PVC Box Comnector

G (LN & (€| | —

4



Tuteel, ire 500
Cartirol Forgl

f,-_—l.ﬁ!

=11 giny raloy b
d= |5 , TuEe

§ - [iry rai | Fuea relder

& = Dinroil fermirg) block
= 0T Swidch

fl - Fptote geitoh . (e o)

RN

# = Mondhuto ssitch  (Dial ewilch)

&~ Feam ond gleering (dial Switon
Il =LED
12 = Didoe

(e

O O
O O

REEEE

EITRIIRIT AT R Y]

I

IR NN




Tube-Line 500

ﬂ Trigger & Bofery hold down

Trigger plate

Trigger spring

Zpe 14X 1 sbove bolt 7 nut & lockwosher
Hattery hold down

¢ pr W16 X T corrage bol% / not / lockwosher

| o | b | P | —

2h



[ =] ~je jor] m]eaus] |

e

l=]=]

fann Theattle Are

bl et g Lkt
Trratt s dew Sorirg
m Broket

Trwwttie Linkgs Heul
Lpd w5 LW Bolt
Theattie el ot
irgire fraied

R B

|4 i N Thredded Fad £ 3 Fule
4 g Bt v | BolY

% Airds hto

5 po 578 Lockwster
Toe 50w | 17 ot
0T Lodout

frRariTe Bocket




Tube-Line 5500

Monud Hydroue Schematic

Rom Hoop Motar Broke

—
:a:j 1 i3
e = =




Tubelre 5500
Electric Hydroule Schemotic

Vove

]
—r = TTX? ; N
] !ﬁ i rot Stearrg Cyirder
L ] E"_II"""\-
m% Crossovar Rolof

— I 5 f/,—&*dcu Cybnger

Tof Cyinder
..-"""r

3 L?
% { g
) [_r' '-} - =
B
/I/n

=

ik Sirores




Tobelire 579
E%;:g Wirlrg Diogrom

Limit mjtery {retroored) o ¢ dite ol ek

l j/mﬂ“ wieei!
B
] | Bl ghort gl o

P okl

L imi ¥l ot e terde]

|
i

|
¥ "'Ilﬂ (L] IEI'll il la

|
== === ===




3

Ceete Corerd Pored et
s B Fuss
i 11 M+ f‘ijlﬂ
*@ 3 ]
5
< kn we i @ @
E o——7] i
k¥ G
. | S LNy,
3
For
|
[
JEﬁ'.
o—i o—11] &
iglal 151 _| LS
. ] e ;f—i'] @
v @
| Ty
T
2 U ’J_‘ W Far LS
&) 1°]

e Hode pos— Vo

# heg VO

# e oo

7 el edernd

EForwao A dm

&) Forwrd LS W)

4 Farword L5 W

&1 Forwrd S

5 Forward stbood

& Begirvm | DD

e B LIS WE

4 Perr e moienod

' Rervr = s

M Fimsermr LG

410 A coener LS

4 Stort Uripger LIS

A8 Start Mripger) LS

& Diporryg Soorerd D

Ef‘fw&umﬂtﬂlaﬁ
ey g oo g

e Py LS

5 Rotation LS

LK e



Tube-Line 5500

Manual Hydraulic
Sequence of Operation

With valves in neutral position, engine ronning hydraulic fluid is pumped through
valve bank and returned 1o reservoir,

Brakes, tall and steering are standard hydraulic eylinder operation.

Wrap cycle — push wrap valve in, detent will hold valve in position, fluid flows
from valve through flowcontrol and is split imto 2 circwits, one circuit will go to
ram cylinders and the other will go to hydraulic motor. These circuits are
proportioned with the lever on flowcontrol valve. With the selector valve handle
in “Both” position flow will go to eylinder and motor. By changing floweoentrol
handle, the cylinders will speed up or slow down accordingly, At the same time
motor will change speed inversely to cylinder ie. when cylinder slows down

motor will speed up.

Selector valve is used to bleed either oylinder or motor flow back to tank, or block
both circuits causing both cylinder and motor 1o operate, ie. With handle in wrap
only position the fluid that would normally go to the evlinder will flow back to
tank With handle in ram only position motor fluid will go to ank.

Wrap cycle = pull wrap valve out, detent will hold valve in position, fluid will
flow from valve port causing cylinder to retract. Fluid from other end of cylinder
will return through check valve, at flowcontrol back through valve stack and to
tank.

Check valve at motor lets motor freewheel in one direction without cavitating.
Relief valve at motor return acts as a restrictor valve to keep motor from turning
when ram eylinder is retracting.

32



Tube-Line 5500

Electric Hydraulic
Sequence of operation
With valves in neutral position, control panel on/off switch in off position, engine
running fluid is pumped through valve stack and returned to reservoir.

Brakes and tail are standard hydraulic cylinder operation.

Wrap cycle fluid flows from power beyond port on 2 spool valve to flowcontrol,
and is split into 2 circuits one circuit goes to double solenoid valve for ram
cylinder, the other circuit goes to single solenoid valve for hydraulic motor. By
moving flowcontrol handle more or less fluid will flow to eylinder or motor ie. as
mare fluid flows to cylinder less fuid will flow to motor and vise-versa

Elecinc control panel- "Man-Auto” switch tumed to “Man”, Tum “Oo/Off
switch to On, then red LED will light up indicating 12V power is at control
circuits, with engine running. Turn “Forward® switch in to energize solenoid A on
double solencid valve. Ram cylinder will extend. Turn “Reverse” switch to
energize solenoid B on same valve. Ram cylinder will retract. Push Rotate button
in and hydraulic motor will turn. "For/Rev and Posh” buttons have to be held to
operate, by releasing them action will stop. Engine throttle has linkage to slow
engine down when ram is all the way to the front. Spring on linkage will speed
engine up as soon as Ram cylinder starts to extend.

When “Man/Autc™ switch is tumed to Auto, "For/Rev and Rotate” switches no
longer function. Depress trigger switch located on bale table, Ram hydraulic valve
is energized, The ram cylinder will extend and engine will speed up. When ram
exténds to front slider switch, this switch will ensrpize the single solenoid valve
and turning the wrap motor. When ram is extended to the limit switch &t the end
of stroke, single solenoid valve and double solenoid valve "A® will tumn off
Solenoid B will energize causing ram cylinder to retract until it trips limit switch
at the front end of bale table, solenoid "B" will tumn off, the ram cylinder will stop
and engine will idle down.

Steenng is done by steering switch, nght/left activating steering double solenoid
valve A or B. This valve will work in either manual or automatic mode.

33



Page # Ref #
1

P U W TR S ST R
oo o=J N Oh B L B =

3 RS RS
e L

% TR % R P TR TR P TR T S R0 ™ T T S TR TS S T TS TR S B TS
C—
-

A b A oAk Ak & &5
O =M & L ka =

Part #
550-100-001
550-100-002
550-100-003
550-100-074
550-100-075
588-100-003
588-100-004
589-100-005

S00-200-014
500-100-015

550-200-015.

550-100-004
£50-100-090
550-100-D05
550-100-006
500-100-007
550-100-D08
550-100-002
550-100-010
550-100-011
550-200-012
560-100-013
550-100-014
500-100-022
S00-100-021
550-100-016
550-100-017
500-100-135
550-100-018
550-100-003
550-100-018
550-100-020
550-100-021
589-100-006

£99-100-100
589-100-101
588-100-102
598-100-103
599-100-104
589-100-105
588-100-106
599-100-110

TUBE-LINE 5500

Qty

o IR T S T T S

o oo 03

hmhﬁuhﬂhhhhﬂhﬂ!lmum”ﬂhhmm

B A L T e -

PART NUMBERS
Description

Hoop Cuter Ring

Hoop Innar Ring
Mounting Bolt 1/2 x 2

172 Nut

12 Lockwasher
Mounting Bolt 5/8 x 3 12
5/8 Nul

5/8 Lockwasher

4% Wheal
Axle Bolt \ Locknut
Spanner

Main Wrap Bracket
Main Wrap Side In=en
1-14 UNF Castellated nut
Tensioner Roller

34 Flange Beanng
small Gear

Large Gear

Gear Cover

Spoo| Holder

Wrap Spool

Washer

Locknut

Piastic Pipa

Piastic Bearing

Bracket

Spacer

Spring

Axle Plastic Rollar

1/2 x 2 Bolt ofw Locknut
5/16 Carriage Bolt

316 Keystock

Grease Filting

10-24 x 3/4 Machine Bolt

Right Hoop Brace

Left Hoop Brace

Right Hoop Post

Left Hoop Post

Switch Adjuster Screw
Autamatic Control Panel Mount
Manual Control Mount

1/2 x 4 1/2 Bolt



E
[
-3

th Uh th Lh n Ch n n

o mdDo Mmoo O

B e B e R B B L e B B R R

mqmmhum.ng

Emm-qmm#.mm.t

O O =) O CA e L RS s

Part#
5595-100-022 R
592-100-024 R
500-100-041
500-100-040
500-100-042
500-100-118
550-100-028
550-100-027

589-100-023 L
5898-100-025 L
500-100-041
500-100-040
500-100-042
500-100-1189
550-100-026
550-100-027
500-100-176
5680-200-050

500-100-049
500-100-050
500-100-051
500-100-052
500-100-053
500-100-054
500-100-055
500-100-056
500-100-057
500-100-028
500-100-058
500-100-080
500-100-081
500-101-222
500-101-231
S500-101-232
500-100-078
550-100-080
599-100-031

—Imm—'l-—l--l-h.—lg

SR W 0N 1« B ', TN T R e S §

ST N, [P [ G N T S R U N Y M NS A - g

Description

Right Side Safety Door Brackat
Right Safety Door

Rubber Latch
Fin

Cotter Pin

38 x 1 1/4 Boit
3/8 Locknut
Door Stay

Laft Side Safety Door Brackat

Left Safety Door
Rubber Latch
Fin

Cotter Pin

3/8 % 1 1/4 Bolt
3/8 Locknut
Door Stay

3B x 1 Bolt
Hoop Lock Fin

Drive Whes| Base
Hydraulic Motor EATON Char-Lynn 101-1004

Motor Hub
Drive Whesl
1/2 x 3 UNF Bolt
112 Whesel Nut
5/8 x 1 1/2 Bolt
5/8 Locknut
38 x 3/4 Bolt
3/8 Lockwashar
Check Valve
Washar

1/4 x 1 Bolt & Lockwashar

Raliaf Valve (manual modal only)
Wheel Tensioner Spring

Spring Tensicner Bolt

142 Mut
Base Bracket
B x 1 1/2 Bolt



g

mmmmmmmmmmmmg

[ s Ao R O T O R O RO s o B O O O O R v O o s s O e

ST N T
L= R

el #t
1
2
3
4
5
5]
T
8
2]
10

11
12

L= R T 2 T N I T N

oo B L) R =2

Part #
500-100-083
S00-100-054
500-100-063
500-100-0a8
500-100-067
500-100-068
500-100-069
500-100-070
500-100-G71
500-100-072
S500-100-073
550-200-001

500-100-152
500-100-163
550-111-012
§50-221-008
550-111-006
550-111-003
550-221-001
550-111-007
550-111-002
550-111-004
550-111-005
550-111-011
550-111-010
650-111-009
550-221-013
550-111-014
550-111-015
550-111-018
550-100-0B0
550-100-081
550-100-082
550-100-082
550-100-084
550-100-085

550-100-028
550-100-029
500-100-112
500-100-075
500-100-076
500-100-082

MHEMHHMMHMMME

) = & o B o DD L3 0 & B R R S B R RS R R RD = Dk

== B3 K B3R 2

Description

Innar Seal

Inner Bearing

Inner Bearing Raca
Hub

Quter Bearing Race
Outer Bearing
Flatwasher
Casteilated Nut
Cotter Fin

Whael Stud

Dust Cap

Rear Spindle Assy

78 x B Bolt

78 Locknut

Bushing {1-1/8 x 7/8 x 1-1/2)
Tongue Bracket

Rod End R Thread

3/4 Jam Nut (NF RH)

Tie Rod

Rod End L Thread

3/4 Jam Mut (NF LH)

916 NF Slotted Hex Nut

1/8 x 1 Cotter Pin

Tongue Brackst Seal CR20952
Bearing Cone (13686)
Bearing Cup (13620)

Tongua Timkin Pin

13/16 Flat Washer

3/4 Slotted Hax Mut

316 x 2 Cotter Pin

Spindle Bearing Cone L44643
Spindie Bearing Cup L44610
Spindle Beanng Seal CR523656
Left Spindia

Right Spindle

Spindla Timkin Boit

Brake Rocker Tube

Braks Eccentric

1/2x31/2 Bolt

1/2 Lockwashar

1/2 Nut

2 1/2 x 8 Hydraulic Cylinder



Page # Ref #
1M1
11 2
11 3
11 4
11 -]
11 B
17
-
12 2
12 3
12 4
12 8
12 7
12 B8
12 8
12 N
12 12
12 13
12 14
12 15
12 18
12 17
13 1
12 2
13 3
13 4
13 5
13 8
14 1
14 2
14 3
14 4
14 5
14 B
14 7
14 8
14 9
14 10
14 11
14 12
14 13
14 14

Part #
500-100-086
598-100-007
550-100-050
550-100-030
599-100-021
500-100-038
S00-100-180

550-100-033
500-100-086
500-100-099
500-100-100
550-100-020
580-100-103
588-100-035
588-100-031
550-100-037
598-100-008
589-100-009
550-200-002

550-200-003 -

§50-200-004
550-200-005

550-100-038 R
550-100-038 L

500-100-125
500-100-114
500-100-076
500-100-075

599-100-040
550-100-041
550-100-042
550-100-043
550-100-044
550-100-045
550-100-048
500-100-145
500-100-138
500-100-076
500-100-075
569-100-§09
599-100-010
599-100-011

Bobh ek o MR AR AW EEEE”‘“E

o e B b P RR BB R I R =

Description
Large Roller
Risar Frame
Lock Pin

1" Bearing

3/8 x 1 1/2 Bolt
38 Lockwasher
3/B Flatwasher

Tail Base

Large Roller

4" Roller

2 718" Rollar

1" Bearing

3 x 12 Hydraulic Cylinder
Tail Tiebar

3/8 x 1 1/2 Bolt

5/18 x 1 1/2 Flathead Bolt
1x3 172 Bolt

1" Nylocknut

First Small Roller Bracket
2nd Small Roller Brackst

Last Right Roller Brackat

Last Left Roller Bracket

Bale Saddle Right Side
Bale Saddle Left Sida
1/2 x 1 1/4 Bolt

1/2 Locknut

112 Mut

1/2 Lockwasher

Ram

Ram Guide

Cylinder Pin
Hydraullc Cylindar
/4 x 2 Bolt

3/4 Lockwasher

a4 Flatwasher
Grease Fitling

12 x 4 Bolt

172 Mut

172 Lackwasher

12 x 2 x 2 HMWPVE
Siider Retainar

114 x 1/2 Hax Sockst Bolt

av



Page # Ref #
15
15
15
15
15
15
15
15
13

[ R T B 0 N OO % - [

16
16
16
18

b =k =k

17
17
14
17
17
17
17
17
17
17
g i

CoUuE-NOOA WM

18
18
18
18
18

o b kD =k

19
19
19
18
19
19
19
18
19
19
198

ToDEmNO e AW

Part#
598-100-012
599-100-012
585-100-014
599-100-015
599-100-018
599-100-017
598-100-018
589-100-019
589-100-020

589-100-047
599-100-048
550-100-048
55C-100-050

550-100-051
550-100-052
550-100-053
500-100-151
500-100-154
500-100-155
500-100-156
500-100-157
500-100-180
500-100-112
S00-100-103

550-100-054
500-100-164
500-100-185
500-100-092
500-100-093

500-100-168
500-100-189
200-100-170
500-100-171
500-100-172
500-100-173
500-100-174
500-100-175
500-100-176
500-100-038
500-100-039

,h..h..h.”-l-ﬁ-l-—i--—lg

o ek B B e ol ok b b [, ST A ey

el -l gl
B b By R

E O O e N A i e W

Description

Push Off Laft Front Arm
Push Off Right Front Arm
Push Off Left Rear Arm
Push Off right Rear Arm
Push Plate

X Bar

3/4 % 5 Hinga Bolt

/4 Nylocknut

3/18 Linch Pin

Right Side Push Channal
Left Side Push Channel
Push Off Tube

Lock Pin

Main Tongue
Swinging Tongue
Sliding Tongus
Tongue Latch
Tongua Pin

&/8 x 5 Bolt

5/8 Locknut

5/8 x4 1/2 Bolt
Tongue Holdar
Hair Pin

2 x 18 Hydraulic Cylinder

Mud Flap
Metal Strip

5/18 x 1 Boit
5/18 Lockwasher
5/16 Nut

Hydraulic Tank
Breathar Cap

Flller Plug 1 1/4 Pipe
Sight Gauge

Filter Base

10 Micron Filter
Magnetic Drain Plug
Suction Filtar

3/8 x 1 Balt

3/8 Lockwasher

3/8 Nut

as



Page # Ref #
20 1
20
20
20
20
20
20
20
20
20
20
20

T oEE NG m s WK

21
21
21
21

F-o S

22
22
22
22
22
22

Mo & ) k) =2

23
23
23
23
23
23

Mm@ Ry =&

24
24
24
24
24
24
24

0 Ch B L3 RS —

25

i

Part &
500-100-178
500-100-180
S00-100-181
500-100-182
500-100-183
500-100-184
500-100-185
500-100-176
500-100-038
500-100-188
500-100-038
500-100-120

500-100-198
500-100-197
500-100-188
500-100-198

500-100-192
S00-100-193
500-100-184
500-100-193
500-101-228
500-101-227

500-100-200
500-100-201
500-100-183
550-100-055
550-100-058
550-200-008

550-100-060
550-100-057
550-100-058
550-100-059
550-100-059
599-100-043
550-100-068

550-100-061

Qty Dascription

B e T T TR A L | SEL S TR TR AR R

ot B I

13 HP Honda Engine (rope start QA)

13 HP Henda Engine (electric start QNE)
Hydraulic Pump Princa # SP20A11A8HR
Engine - Pump Adapter

Love Joy Coupling Engine Side
Coupling Spacer

Love Joy Coupling Pump Side

38 x 1 Bolt

A/8 Lockwasher

28 x 114 Bolt

38 Lockwasher

3/8 Flatwasher

Engine Cover

Valve Stack Decal Plate

Selector Valve Decal Plate
Selactor Valve Decal Plate Bracket

Prince # CPV0014

Flow Control Prince RD-150-08
12 Check Valve

Selector Valve

Rehef Valve Prince RD18375
Ball Vaive

Continental Tandem Center 12 VDC VE1ZMBLGBTSL
Continental Single Centar 12 VDC VS12M1AGBT5L
Flow Control Prince RD-150-08

2 Spool Monoblock Valve c'w Power Beyond

Triple Manifold Block

Stearing Speed Control  (neadie valva)

Limit Switch Assembly
Limit Switch Body
Limit Switch Actuator
Limit Switch Arm

Wire Clamp

Wire Arm

PV Baox Connector

Contral Pansl

a4



28
26

28
28

27
27
27
27
27
27
27
a7
27
27
27
27
27
a7
27

mhmu..li

L TR R I R S T R

Part #
500-100-208
550-100-062
500-100-210
500-100-211
500-100-212

599-100-063
599-100-064
550-100-069
598-100-065
550-100-087
588-100-0885
550-100-065
599-100-067
589-100-088
599-100-069
500-100-185
500-100-093
500-100-092
589-100-070
500-100-114

Trigger Spring
1/4 x 1 Stove Bolt c/w Nut & Lockwasher
Battery Holdown

5/16 x 7 Bolt c/w Nut & Lockwasher

Main Throttle Arm
Adjusting Bolt
Throttle Spring
Arm Brackat

Ball Joint

144 % 5 bolt chw nut
Link Pivot

Engine Bracket
Rocker Bar

1/4 x 4 UNF Threaded Rod o/'w 2 nut
516 x 1 Bolt

516 MNut

5/18 Lockwasher
5/M16 x 1 1/2 Bolt
112 Locknut

40



